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SWIADECTWO Z BADAN NR BM 2.13.1.1/2015/B/ A

1. Nazwa i adres Zleceniodawcy: ,,TOPTEXTIL” Sp. z 0.0. ul. Wadowicka 12; 30-415 Krakow
2. Nazwa i opis przedmiotu badan: prébka: tkanina obiciowa meblowa REAL, deklarowany skiad

surowcowy: 100% PES
3. Data otrzymania przedmiotu do badan: 25.08.2015

4. Data wykonania badan: 02 .09.2015

5. Probki pobrano: prébka o wielkosci prawidlowej, w stanie wlasciwym do badan, pobrana przez
Zleceniodawee i dostarczona bez Protokotu z poboru prébek.

6. Badania wykonano zgodnie z: metodami badan podanymi w zestawieniu wynikow

Zestawienie wynikéw badan laboratoryjnych

patrz: strona 2/2

Badania wykonala: Danuta Eawniczak

L. Wyniki badari dotyczq wilgeznie przedmiotu badanego.
Bez pisemnej zgody Kierownika Laboratorium Swiadeciwo = badan nie moze byé powielane fragmentarycznie

lecz tylko w calosci,
3. Swiadectwo z badan zawiera wyniki badarn objetych zakresem akredytacyi.
4. Wyniki badan nie objetych zakresem akredytacyi. jesii wystepujq, oznaczono symbolem *) umieszczonym
w tabeli wynikow przy nazwie wskaznika. GO ap
5. Niepewnosé pomiaru, jesli jest okresiona, zostala wyznaczona zgodnie z zaleceniami zawartymi = EJ s
w dokumencie EA-4/16. Podane wartosci niepewnosci stanowiq niepewnosé rozszerzong przy poziomie E‘: =Yg
ufnosci 93% i wspotczynniku rozszerzenia k=2. = g 5%
Z @O EE
w.. SN
Data sporzadzenia $wiadectwa: 03.09.2015 X5 2 ﬁ:’
Liczba egzemplarzy swiadectwa: 2 s § -
Swiadectwo z badai otrzymuja: =ga-
1) TOPTEXTIL Sp. z 0.0., Krakéw — | egz. Eend
2} IW — Laboratorium Badan Surowcow i Wyrobéw Widkienniczych — 1 egz. a/a ; <
- ;
Swiadectwo sporzadzila: 2874
Elzbieta Piekarek-Kubicka pE
Osoba autoryzujaca Swiadectwo z badan
Imig i nazwisko: Killr #nik
Funkcja: l?:ibJraJlOTiJ'-
3 P VA A AW,
i u-.‘\jr\'].,'[; b
Podpis mstyiiiﬁk—&\
mgr inz. Halina Krélikowska
verte-
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SWIADECTWO Z BADAN NR BM 2.15.2.1/2015/B/ A

Wskaznik ! Wartosé Metoda badania

Odpornos$é na przesunigcie w szwie PN-EN ISO 13936-2:2005

Osnowa Warunki pomiaréw:

Srednia warto§¢ przeswitu w szwie 4 maszyna wytrzymatosciowa Hounsfield HS0 KM,

dla kierunku wzdluznego, mm wartos¢ ZIEISIOS(B\;;HG_] s;%y: ISOdN, ‘ .

- poszezegllne wyniki omiaréw, mm 3,5;3,5;4; 4; 4 nici szwalne: 100% poliester rdzeniowy +5) tex,
2 = - 4 igta o numerze: 110

Watak ilos¢ $ciegdw: 32+2/100 mm

pdles redko$¢ rozeiagania 50 mm/min.

Srednia warto$¢ przeswitu w szwie 3 Efzba prébek rﬁjoczych: 5

dla kierunku poprzecznego, mm

- poszezegblne wyniki pomiardw, mm 5;4.5;4,5;4,5; 4,5

Ocena:

wg PN-EN 14465:2005+A1:2007
| poziom wymagan: kategoria A <4 mm:; kategoria B < 6 mm; kategoria C <8 mm

Koniee Swiadectwa z badan

Osoba autoryzujaca Swiadegtwoz badan

La topym Badan Surowecdw

DK-25-1/V wydanie z dnia 02.01.2015 r. Strona2z2
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SWIADECTWO Z BADAN NR BM 2.15.2.2/2015/B/ A

Wskaznik Wartos¢ Metoda badania
Sktonnosé liczba suwow PN-EN ISO 12945-2:2002
do mechacenia 500 5 (zmodyfikowana metoda Martindale’a)
i pillingu, 1000 5 Warunki badania:
stopien Scieracz: standardowa tkanina wetniana;
2000 4-3 stosowane obciazenie: 415 + 2 g;
lekkie zmechacenie

Ocena wg PN-EN 14465:2005+A1:2007:  kategoria A: stopien >4 —5; kategoria B: stopien 4;
kategoria C: stopiefi 3 —4; kategoria D: stopien 3

Koniee Swiadectwa z badan

DK-25-1/V wydanie z dnia 02.01.2015 1. Strona 2 z2
IW — Laboratorium Badan Surowcow i Wyrobow Widkienniczych




SWIADECTWO Z BADAN NR BM 2.15.2.3/2015/B/ A

Wskaznik Wartos¢ Metoda badania
Zzmiana barwy PN-EN ISO 12947-2:2000+ AC:2006 +
po 3 000 suwow, stopien 4-5 PN-EN 14465:2005+A1:2007, Zatacznik A
szarej skali Warunki pomiaréw
Odpornos¢ 1 probka 100 000 $cieracz: standardowa tkanina welniana,
na $cieranie, brak catkowitego | Obciazenie: 12 kPa,
liczba suwaw zZniszczenia urzadzenie powigkszajace o wspolczynniku
100 000 powickszenia 8,
2 probka brak calkowitego | W uchwytach stosowano podktadke z pianki.
zniszezenia kryterium zniszczenie prébki wg ww. normy:
100 000 co najmniej trzy nitki catkowicie zniszczone
3 prébka brak catkowitego
ZNISZczZenia
100 000
4 probka brak cafkowitego
ZNISZCZENnia
Ogolna odpornosé
na Scieranie (najnizszy 100 000
pojedynczy wynik) brak (_:a%kowi_te 20
ZN1SZCZENn1a |

Ocena wg PN-EN 14465:2005+A1:2007: kategoria A: liczba suwéw > 35 000 suwéw,
kategoria B: liczba suwow 12 000 + 30 000, kategoria C: liczba suwdw 4 000 + 10 000

Koniec Swiadectwa z badan

Osoba autoryzujaca Swi

0z lf(adal’l
Wl

mgr inz. Halina Krélikow

DK-25-1/V
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TECHNICAL REPORT

For the attention of Umut Turgut

SAMPLE(S) FOR TEST:

One, fabric — Ref: Royal 1414

firainterncational

Proud to be part of @ ele

Unit 3 Cockerell Close
Gunnels Wood Road
Stevenage

Hertfordshire

SG1 2NB

T: +44(0) 1438 777 700
info@fira-international.com
www.fira-international.com

Our Ref: FL —72572-81
Date: 31 January 2024
Delivery Date: 22 January 2024
Test Dates: 24 - 30 January 2024

Note: The above descriptions are as supplied by the client and have not been verified by FIRA International who can take no

responsibility for the accuracy of the description.

TEST REQUIREMENTS: RESULT:
Schedule 4 Part | (based on BS 5852: 1979 Part 1) Pass - PO
Schedule 5 Part | (based on BS 5852: 1979 Part 1) Pass - P1

The material was subjected to the water soak procedure and line dried as detailed in The Furniture and Furnishings
(Fire) (Safety) Regulations 1988, amended 1989, 1993 and 2010.

FIRA Intemational is a UKAS TESTING Laboratory Mo. 0174

Tests marked "Mot UKAS Accredited” in this Report are not included in the UKAS Accreditation Schedule for our laboratory.

Technical report references marked * indicate this report is supplementary to the previous report with the same reference.

Opinions and interpretations expressed herein are outside the scope of UKAS Accreditation.

This Report relates to the sample(s) submitted for test and no others. Additions, deletions or alterations are not permitted.

Test reports are given to the client in confidence, and may only be reproduced in whole or in part with written permission from FIRA International Limited. Mote that the
words "tested by FIRA International” may be used in subsequent publicity for the product; "approved" must not be used.

Tests are camied out on the understanding that neither FIRA International Limited nor its officers can accept any legal responsibility for information or advice given or
opinions expressed whether in response to specific enquiries or otherwise. This Report is given subject to the Temms of Business of FIRA International Limited which are
available at https://www fira co.uk/images/FIRA-International-Limited-Standard-Terms-of-Business-2018. pdf

When a statement of conformity to a test standard is reported the test result(s) are unlikely to be the "true” result(s) due to measurement uncertainty. When the sample is

tested under the criteria and conditions as defined in the method and the measured result is outside of the upper/lower acceptance limit and corrected for uncertainty at
95% probability, the risk of a false accept/reject is <2 5%. These results will be reported as Pass/Fail. [If the test result(s) obtained under the same conditions is close to

the upper/lower acceptance limit and could be either side of the accept/reject threshold these results will be reported as Fail”

oy

UKAS

TESTING

I

0174

FL - 72572-51
Page 1 of 3

FIRA International

Registered office: 3 Floor Davidson
Building, 5 Southampton Street, London,
United Kingdom, WC2E 7HA.

Registered in England MNo: 3181481




TECHNICAL REPORT

DESCRIPTION

Enquiry No: FL - 72572-S1

Iltem: One, fabric — Ref: Royal 1414
Supplied by:

The following test results relate only to the ignitability of the combination of materials under the particular conditions of test; they are
not intended as a means of assessing the full potential fire hazard of the materials in use.

FURNITURE AND FURNISHINGS (FIRE) (SAFETY) REGULATIONS 1988 - AMENDED 1989, 1993 AND 2010
SCHEDULE 4 PART 1 MODIFICATION TO BS 5852: PART 1 THE CIGARETTE TEST

Initial Inspection: Condition as new.
Conditioning: =3 days at indoor ambient conditions and 216 hours at 20+5°C & 50+20% rh.

Filling Material: A conventional urethane foam of nominal density 20-22kgm3 Ref: VP45, and an 85g thermally bonded polyester
fibre wrap.

Test Procedure: As defined in Schedule 4 Part 1 of the above regulations.

Test Conditions: The test was conducted within the required conditions of 15-30°C & 20-70%rh.

RESULTS
Source No. Application No. Smoke/ Smoulder Result - Ignition/ Non-Ignition
0 1 26min 41sec PASS N/
2 24min 32sec PASS N/I
COMMENTS
SCHEDULE 4 PART 1 MODIFICATION TO BS 5852: PART 1 THE APP 1 APP 2
CIGARETTE TEST i i
Both cigarettes were fully consumed within the stipulated 1 hour time period, however
the cover and filling assembly continued to smoulder for greater than the stipulated NO - PASS N/I NO - PASS N/I
60min time period.
Progressive smouldering was established, the rate of smoulder was rapid, and the NO - PASS NI NO - PASS N/I
test was terminated before the stipulated time period.
Flames occurred though progressive smouldering, therefore the test was terminated
before the stipulated 60min time period as it was deemed unsafe to continue. NO-PASS NI NO-FASS NI

CONCLUSION

This fabric sample Ref: Royal 1414, passes the test specified in Schedule 4 Part 1 of The Furniture and Furnishings
(Fire) (Safety) Regulations 1988 - Amended 1989, 1993 and 2010.

et firginternational

TESTING Proud fo be port of (@ element
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TECHNICAL REPORT

DESCRIPTION

Enquiry No: FL - 72572-S1

Iltem: One, fabric — Ref: Royal 1414
Supplied by:

The following test results relate only to the ignitability of the combination of materials under the particular conditions of test; they are not intended as
a means of assessing the full potential fire hazard of the materials in use.

FURNITURE AND FURNISHINGS (FIRE) (SAFETY) REGULATIONS 1988 - AMENDED 1989, 1993 AND 2010
SCHEDULE 5 PART 1 THE MATCH TEST (BASED ON BS 5852: 1979 PART 1)

Initial Inspection: Condition as new.
Conditioning: =3 days at indoor ambient conditions and 216 hours at 20+5°C & 50+20% rh.

Test Procedure: As defined in Schedule 5 Part 1 of the above regulations using specified non fire-retardant polyurethane foam 20-
22kg/m?3.

Test Conditions: The test was conducted within the required conditions of 15-30°C & 20-70%rh.

RESULTS
Source No. | Application No. | Application | Flaming Time Following Smoke/ Result - Ignition/
Time Removal of Source Smoulder Non-lgnition
1 1 20sec 00min O1sec 00min 14sec | PASS N/
2 20sec 00min O0sec 00min 12sec | PASS N/
COMMENTS
SCHEDULE 5 PART 1 THE MATCH TEST BASED ON BS 5852: 1079 PART
1 THE MATCH TEST appa. ARREZ
After removal of the ignition source the cover fabric melted open to expose the
underlying filling material. The cover and filling assembly immediately ignited. NO - PASS N/I NO - PASS N/I

The rate of fire development was rapid and the test was terminated before the
stipulated 120sec time period as it was unsafe to continue.

After removal of the ignition source the cover fabric melted open to expose the
underlying filling material. The cover and filling assembly immediately ignited. NO - PASS N/I NO - PASS N/I
Flames continued beyond the stipulated 120sec time period.

After removal of the ignition source the cover fabric ignited, flames spread
across the surface of the cover, leaving behind an intact char. The cover NO - PASS N/I NO - PASS N/I
continued to burn for greater than the stipulated 120sec time period.

After removal of the ignition source the cover ignited, the cover char split and

the underlying filling material ignited, the cover and filling assembly continued NO - PASS N/I NO - PASS N/I
to burn for greater than the stipulated 120sec time period.
All flames ceased within the permitted 120sec, the test assembly continued to NO - PASS N/I NO - PASS N/I

smoulder for greater than the stipulated 15min time period.

CONCLUSION

This fabric sample Ref: Royal 1414, passes the test specified in Schedule 5 Part 1 of The Furniture and Furnishings
(Fire) (Safety) Regulations 1988 - Amended 1989, 1993 and 2010.

Approved by: Stephen Cotton %\
Section Head - Flammability

EEERERERERERERERERRRRE End Of Report EEEEEKERERERRRRERERE
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